RAIDER

’.O (4

¢ Suom




Key# DESCRIPTION 3;;{ NOTE Key# DESCRIPTION lCJILIY'I{
A | Starter Assy 10 | Inlet Elbow 1
1 Bolt M5%16 4 11 | Supporter 1
2 | Starter Housing 1 12 | Bolt M5%x16 5
3 | Guide LH 1 13 | Cylinder Cover 1
4 | Recoil Spring 1 14 | Packing Ring 1
5 Recoil Spring Case 1 15 | Air Filter 1
6 | Reel 1 16 | Hood 1
7 | Rope 1 17 | Knob 1
8 Starter Handle 1 E Guide Bar,Saw Chains
9 | Washer 1 1 Guide Bar 1
10 | Screw ST5X 16 1 2 Saw Chains 1
11 | Fan Cover 1 3 Protector 1
B | Muffler Assy F | Chain Cover Assy
1 Nut 2 1 Pin 1
2 | Washer 2 2 Brake Lever 1
3 | Cover 1 3 | Spacer 1
4 | Bolt M5x16 2 4 Ring 1
5 | Muffler 1 5 | Spring 1
6 Bolt M5%x84 2 6 Washer 1
7 | Gasket 1 7 Pin 2
C | Cylinder Assy 8 Brake Lever 1
1 Bolt M5%20 4 9 Slide Arm 1
2 | Cylinder 1 10 | Pin 1
3 | Gasket 1 11 | Plate 1
D | Inlet Assy 12 | Ring 1
1 Gasket 1 13 | Pin 1
2 | linlet Pipe 1 14 | Front Guard 1
3 | Bolt M5x14 4 15 | Nut 1
4 | Spacer 1 16 | Bolt 1
5 | Inner Guide 1 17 | Cover 1
6 | Bracket 1 18 | Screw 1
7 | Gasket 1 19 | Plate 1
8 | Carburetor 1 20 | Screw 1
9 | Bolt M5%50 2 21 | Brake Band 1




RAIDERS

22 | Guide 1 16 | Guide 1
23 | Gear 1 17 | Valve 1
24 | Protector 1 18 | Ring 1
25 | Chain Cover 1 19 | Filter 1
26 | Spring 1 20 | Bearing 1
27 | Spring 1 21 | Gasket 1
28 | Nut 1 22 | Grommet 1
29 | Ring 1 23 | Stopper 1
G | Clutch Assy 24 | Grommet 1
1 Bearing 1 25 | Choke Rod 1
2 | Rim Sprocket 1 26 | Damper 1
3 | Clutch Drum 1 27 | Cap 1
4 Disc 1 J Crankshaft Assy
5 | Clutch Driving Disc 1 1 Shap Ring 2
6 | Clutch Shoe 3 2 Washer 2
7 | Spring 1 3 | Piston Pin 1
H | Oil Pump Assy 4 Bearing 1
1 Pipe 1 5 Key 1
2 | Oil Pump Assy 1 6 Crankshaft 1
3 Bolt M4 X 14 2 7 Piston 1
4 | Pump Cover 1 8 | Piston Ring 2
5 | Bolt M4X8 3 K | Crankcase Side Left
6 | Worm Gear 1 1 Bplt M4x8 2
| Crankcase Side Right 2 P ate 1
1 | Oil Filter 1 3 | Tank Cap 1
2 Pipe 1 4 Packing Ring 1
3 | Pin 3 5 | Stopper 1
4 | Crankcase 1 6 Bplt M5X 25 5
5 | Spike Bar 1 7 Crankcase 1
6 Bolt M5X 16 3 8 Elbow 1
7 | Spacer 1 9 Clip 1
8 | Spring 1 10 | Pipe 1
9 Screw ST5X 16 2 11 Bearing 1
10 | Chain Catcher 1 12 | Gasket 1
11 | Bolt M4 X8 1 13 | Qil Seal 1
12 | Guide Plate 1 14 | Cap 2
13 | Oil Seal 1 15 | Screw ST5X 16 2
14 | Guide 1 16 | Damper 2
15 | Bolt 2 17 Sbap Ring 1




18 | Stopper 1 Left Handle Assy
19 | Guide LH 1 Left Handle
20 | Bolt M5X10 1 Screw ST5X 16
21 Switch Cover 1
22 | Plate 1
23 | Switch Assy 1
L Iginition Coil Assy

1 Bolt M5 20 2
2 | Washer 2
3 | Igniton Cail 1
4 | Grommet 1
5 | Spark Plug 1
6 | Cord 1
7 | Nut 1
8 | Washer 1
9 Rotor 1
M | Tank Assy

1 Holder 1
2 Breather 1
3 Fuel Filter 1
4 | Pipe 1
5 | Damper 1
6 | Fuel Tank Cap 1
7 Packing Ring 1
8 | Stopper 1
9 Knob 1
10 | Spring 1
11 Pin 1
12 | Screw ST5X16 1
13 | Right Handle Assy 1
14 | Spring 1
15 | Pin 1
16 | Throttle Lever 1
17 | Arm 1
18 | Damper 2
19 Bolt M5X 12 2
20 | Cap 2
21 | Throttle Rod 1
22 | Grip Cover 1




